Hospitalized Patient'
with COVID-19

Inclusion Criteria
Asymptomatic? YES Supportive Care o Age 218 weighing at least 40kg AND
® Onset of symptoms <7 days

OB Patients: Please forward provider note
prior to closing to OB provider for all
empaneled patients

Symptomatic patient
admitted for a non-COVID-19? YES
(Anticipated to be hospitalized <3 days)

Consider PAXLOVID Treatment Treatment Notes

(See PAXLOVID Pathway) 1. If patients are eligible for discharge, the
therapeutic agents may be discontinued
prior to completing a suggested duration.

2. Corticosteroids that are prescribed for an

underlying condition should be continued.

Dexamethasone: Add ivermectin as

prophylaxis for pts at risk of strongyloidiasis.

For certain hospitalized patients, clinicians

may consider adding Remdesivir. Examples

of patients who may benefit include:

e immunocompromised

e evidence of ongoing viral replication

e patients <10 days from symptom onset

Patients who progress to mechanical

ventilation after starting Remdesivir may

complete a treatment course

Symptomatic patient
not requiring supplemental oxygen? YES
(anticipated to be hospitalized 3 days)

Remdesivir for 3d
(200mg IV for 1d +100mg IV for 2d)

A
\—/

Dexamethasone> 6mg daily IV/PO for 10d
+ Remdesivir for 5d
(200mg IV for 1d +100mg IV for 4d)

Symptomatic patient with

YES
Sp02 <94% and/or supplemental oxygen?

AN
\—

Dexamethasone 6mg daily IV/PO for 10d
+ Tocilizumab 8mg/kg x1
+/- Remdesivir* for 5d
(200mg IV for 1d +100mg IV for 4d)

Symptomatic patient requiring
noninvasive ventilation (NIV) or YES
high flow nasal cannula (HFNC)?

/!\
\_

Dexamethasone 6mg daily IV/PO for 10d
+Tocilizumab 8mg/kg x1

Symptomatic patient requiring invasive
mechanical ventilation®?

YES

AN
\—/

For questions please contact: This pathway is informational and for general guidance only. Updated: Nov 16, 2023
CarePathways@ValleyMed.org It is not intended to be used as or replace actual clinical judgment. Version: 1.0




